Rapid Mix Tank

Power requirements: Power required for turbulent mixing is traditionally based
on the velocity gradient or G values proposed by Camp and Stein (1943). The
mean velocity gradient G for mechanical mixing is:

1/2
G = (i)
wV

G= velocity gradient, s

P = Power mput, W

V = Tank volume, m?;

pn = Dynamic viscosity, (Pa.s)

e In practice, G values of 3000 to 5000/s are preferable for rapid
mixing (ASCE and AWWA, 1990).

e t(time) generally 60 to 120 s.

S 1
= /3 .
m Effluent Effluent
Chemical —> Chemical Influent |
—p- ]
a1 ) |4 Chemical
Chemical —p> / V| / A
—_— — / / /
Influent Influent

(a) Turbine chamber (b) Propeller chamber

3 3

Chemical —-;j\,,__f Effluent Effluent
g |
. Chemical - ]
Ch 1
emica ——
— —>
Influent Influent

(d) Double-compartment (e) Paddle chamber (f) In-line blender
turbine chamber



Example: A rapid mixing tank is Imx1mx1.2m. The power input is 746 W (1 hp
Find the G value at a temperature of 20 °C.

Example: A square rapid mixing basin with a depth equal to 1.5 times the
width is to be designed for a flow of 10000 m?/d. The velocity

gradient is to be 3000 s*!, the mixing time is 60 s. Determine the
basin dimensions and the power required?



Water Treatment Coagulation

Water Treatment Plant (WTP): conventional surface water treatment plant

Screen

Surf: t I § isinfecti
urface water supply Ly |_’_L, Sedimentation Rapid Disinfection

(Stream, river or lake) .
’ basin sand filter
Rapid

mix /\)4 Z
» i::::} To
Flocculation B Storage

distribution

/4 system

Sludge Pump

basin

3.1. Coagulation Tank (Rapid mix)

Coagulation is the destabilization of colloids by addition of chemicals that neutralize
the negative charges.

Colloids: clay, algae, microorganisms, organic and inorganic materials ...etc. All these
matters can be measured by Turbidity test.

Turbidity (NTU): Insoluble particles of soils, microorganism, and other materials
impede the passage of light through water by scattering and absorbing the rays. Units
of turbidity are Nephelometric turbidity unit (NTU)

Turbidity > 5 NTU can be noticed by visual observation.

Treated drinking water 1s commonly less than 1 NTU.

Turbidity (NTU)

Water Samples:

250 100 50 25 10




Water Treatment Coagulation

A coagulant has three key properties:

1. Trivalent cation. As discussed previously, naturally occurring colloids are most
commonly negatively charged; hence cations are required to achieve charge
neutralization.

2. Nontoxic. Obviously, for the production of potable water, the coagulant must be
nontoxic.

3. Insoluble in the neutral pH range. High concentrations of the coagulant in treated
water are undesirable. Therefore, a coagulant is usually relatively insoluble at the pH
values desired.

The two most commonly used metallic coagulants are aluminum (Al*") and ferric iron
(Fe**). Both meet the preceding three requirements, and their reactions are outlined
here.

Coagulant Flocculant Destabilized
Particles

L_

—

Sludge

Coagulation Flocculation Sedimentation




4. Flocculation Tank

The objective of flocculation is to allow the particles to adhere to one another, and grow to a size
that will settle readily

Water level

_— Baffle —— Baffle
S -3 L — |
blades y ] = i 4 ( —
vlades Influent _ f% // | —/‘///,,4/”/“ o Effluent
From rapid 2 g Y p—

B! ‘ = -2 To
g /snm mix tank o /' | / | / I b settling

— P 1| — —— % tank
1 1ol { | )

Rotating

paddles ~. Fi
|: & Nl = N
I: LRGN T T T et —
721 fetee’ Sip 71 o -1 7=3 &7
Vi of | | | |
Cross section of paddle wheel =
P ™ First chamber | Second chamber I Third chamber |

> Detention time of 20 to 50 minutes, typical 30 minutes. G range (20 -80) 5!, (= sal) 13¢) 4l cilasae

> Water depths in the basin range from 3 to 5 m. w5 13 e sl B olaall gl )l da

> The flocculation basin should be divided into at least three compartments. bl 3 () 4amili oy 2 o) 138 3ale

Q: Flocculation tank is to be designed for a total flow rate of 40,000 m*/d. The following conditions apply to the

design: total detention time of 45 min, tank depth of 3.5 m and length/width=3, 3 flocculation stages of same

dimensions, the first stage G is 50 s”!, the second stage G is 35 s}, and the third stage G is 20 s™"
Determine the dimension of the tank and power of each motor.

Solution:







Settling tank

The settling tank is designed so as to remove the settled water from the tank without carrying away
any of the floc particles. In ideal sedimentation process, the average velocity of the water is equal
to its flow rate divided by the area through which it flows:

where v = water velocity (in m - s~ = overflow rate
V= _Q_ Q = water flow (inm’ - s71)
A A, = cross-sectional surface area (in m?)

Q: The design flow rate is 3800 m>/day and overflow rate is 20 m/day. Determine the surface
area of this tank. Determine the length of the tank, using length=3xwidth. Determine the tank
depth, assuming a detention time of 2 hours.




Filtration
Filters can be classified as following

1) According to the filtration rate:

a) Slow sand filtration (SSF)
b) Rapid sand filtration (RSF)

Rapid Sand Filter

Slow Sand Filter Schematic (Conventional US Treatment)

Gravel

I LARSALAL SRR R AR LS I
11 "
ftivent VRLTI AN DY A NG e Yk

sl o))l =& ,alISlow Sand Filter

saall Gadih e o aclill Jajll e didh o sbiall )l el ot Cua slaall 485 anaiy =0 50 lasl 5
gl ¥ JaaVl Gans A5 Lel8 AibasS dallan (I zliag ¥ Sladijall e g gl 138 olaall oo alds I
3 s elall 8 4013 bl o) gall g S 13} ALS s 55 Adlee I

Ak ) (e 6 o 8 JalaT 5 Jall mhass o 0 STl ARl 8 sl all 138 8 olsal) 4 a5
e 3T 5 7l pall il Al vie S8 ladall 5 U SIS e 45 S Alika (0 8 ke (85 Ja )l
.schmutzdecke saud 5 elall A 4013 ~BaY) g a3l LSl

a2 el e Ml =5 WlIRapid Sand Filter

J deas Cuas e 80 et 4 a0l gl Jama OF b jualall gl 8 Lalasil JSYI =l jall 5
Ly e il o 530 il 5 & laall Aalisall i 5 4 Ul s 8500l 26/ 32120:240

Cinay, el g 2l g 552 Cillans o ) Y 4l (g Digas) Cillaaall 3 e all 138 22 i
335 Sl Gac i i sall 138 8. uih Lyaand 6 Gasly ool Rk JAIS 3 gt 5l 130 (3 cospan 5l
Lot el g aadiud) G Sl Clasas e padlis s elall Gac

Rapid sand filter Slow sand filter
A Sla mia e s lales mlias e
Je :u...).ll D e o :.4.;,&' Jae »
S LS e s il o
aal ll wdy s e asaly Akl s e
Lilladl e U paadsiadl e @

B T )J..-




2) According to the direction of flow:

a) Down flow filter
b) Up flow filter

eV () Ji) e elall g adle o graa 1 eV I Jias) (e Gl jall £ 55 e gl all 2l
e @ onall aaidll sasiilasile yle gudi SV Jaul1 ) e e slall ) ja o3 i yall (S5 Gl
da)ll Ge Y Sy JS5

T ouT
IN IN
i .
sup
out

3) According to the used media:

a) Fine to coarse media
b) Coarse to fine media

8l 3 gaS padiay el (Y Cilail all e g 5l 138 (e aanll g Ja Ml 2 je iy s, alaY) dass
Jall

o gl 4005 il ya pandid (g yaall aaill Jia Ja ) ae diliz) 5ol o (g giad ) Cilad yall Ll
Joll gl ya ying 5 Baaiall Jalis 5¥) o yo g (sl 0 JS) e 5 a3 A oyl
Aaxiiuall o gall pas d elly g Lalasiul Y i jall g4 aaally

4) According to the pressure:
a) Gravity filter
b) Pressure filter



Pressure filter

Gravity filter

Av N dnan Niad

fimeree
-eter roar
her b

Gravity filter Ptessure filter
lale da gl ol aal JI T 2SS g Al § b I :'-i&'a‘.z' a
) s b}l‘hﬁ;‘ el b;ﬁ)—: l-':_\.'j}, ' ¥ -~
'J..a‘lc :._a_'.)h:‘ L J:‘ :._a.;)'a:' Jue o
e o S s al gl LI5S e
S A Y = P @Al Juas = P8l s e
A iddl il g $ pheall A0S laeadll Aa2ais e
S ool 2 aais el darea dkad! il mud 0

Design
OFR = Q/A

OFR= over flow loading rate. m*/m?.d, the typical OFR for rapid sand filter is 120

m3/m2.d.

Q= flow rate, m*/d
A= surface area of filter. m?

Example (finding the number and surface area): A city is to install rapid sand filters
downstream of clarifiers. The design loading rate is selected to be 160 m?*/m?.d. The
design capacity of the waterworks is 0.35 m?/s. The maximum surface per filter is

3



limited to 50 m?. Design the number and size of filters and calculate the normal
filtration rate.

Solution:

Step 1: Determine the total surface area required:

0.35 m3/s

A= = /S — 189 m?
OFR 160 _—
m2.d

Step 2: determine the number (n) of filters

_ 189 m?

n = 3.78 Select four filters

50 m

The surface area (a) for each filter is

a= Ez 47.25 m?
4

Wecanuse 7mx7m or 6 mx 8 m,or5.9 mx 8 m (exact) &dsll Aaluall Step 3:

if 7 m x 7 m filter is installed, the normal filtration rate is

m3 S 3
OFR = Q — 0355%864007 = 1543 ™ 160l cidall

A 4x7x7 m2.d




Distribution works.

Water Treatment Processes

Surface Water Treatment

Sedimentation
Screen basin

Surface water
from supply / 'u '| ’L I -l /]

Rapid  giocculation T

Rapid Mix : :
Sand Filter Basin Sludge
] Disinfection To
Distribution
. - Storage 5 -System

1. Intakes

Intakes consist of the opening, strainer, or grating through which the water enters,
and the conduit conveying the water, usually by gravity, to a well or sump. From the
well the water is pumped to the mains or treatment plant. Intakes should be so located
and designed that possibility of interference with the supply is minimized and where
uncertainty of continuous serviceability exists, intakes should be duplicated.

Float

— /

©0000000000
00000000000

Etmeen Flexible hose Pipe




The following must be considered in designing and locating intakes:

1- The source of supply, whether impounding reservoir, lake, or river (including
the possibility of wide fluctuation in water level).

2- The character of the intake surroundings, depth of water, character of bottom,
navigation requirements, the effects of currents, floods, and storms upon the
structure and in scouring the bottom.

3- The location with respect to sources of pollution.

4- The prevalence of floating material such as ice, logs, and vegetation.

2. Type of Intakes

1. Intakes from Impounding Reservoirs

The water of impounding reservoirs is likely to vary in quality at different levels,
making it usually desirable to take water from about a meter below the surface. This,
with the fluctuations of water level which may be expected in reservoirs, makes it
advisable to have ports at various heights. Where the dam is of earth, the intake is
usually a concrete tower located in deep water near the upstream toe of the dam.
Access to the tower so that the gates of the various openings may be manipulated is
obtained by means of a footbridge. The ports may be closed by sluice gates or by gate
valves on short lengths of pipe. Where the dam is of masonry, the intake may be a
well in the dam structure itself, also with openings at various heights.

2. Lake Intakes

If the lake shore is inhabited, the intake should be so located that danger of pollution
will be minimized. This may require study of currents and effects of winds with
particular attention to movement of sewage or industrial wastes, if these are
discharged into the lake. It is also advisable to have the intake opening 2.5 m or more
above the bottom so that large amounts of silt will not be carried in with the water.

Entering velocities must be low, or excessive amounts of floating matter,



sediment, fish, and frazil ice may be carried in. Entering velocities less than 0.15 m/s
have been used successfully. Offshore winds tend to stir up sediment which will be
carried out for long distances. Water depth (6-9 m).

3. River Intakes

Small cities may use pipe intakes similar to those described under lake intakes. The
bottom must be sufficiently stable, and the water deep enough to allow asubmergence
of at least 1 m at all times with a clear opening beneath the pipe so that any tendency
to form a bar is overcome. Intakes of this type should have provision for reversing
flow to clear the strainer openings or screens. On rock bottoms where it is inadvisable,
on account of navigation requirements, to have the intake project above the river
bottom, an intake box of steel plates has been placed in a trench.

On soft bottoms intake boxes have been supported on piles. Where the river bottom
changes considerably, a shore intake is used. It is located on the low-water bank and
may consist of a trench or tunnel paralleling the stream with one or more ports leading
the river water in. The ports may be protected by bar gratings. It may be advisable to
provide facilities for quick removal of silt from the vicinity of the ports. To prevent
such silting, low diversion dams have been built to deflect the main current past the
intake during low-river stages. River intakes are especially likely to need screens to
exclude large floating matter which might injure pumps. Submerged crib intakes may
use wood bars for this purpose; other intakes employ vertical gratings of steel bars.
Automatically cleaned bar screens can be obtained from various manufacturers and
are sometimes used. It may not be necessary to operate the automatic cleaning feature
at all times. Movable fine screens, if installed, are usually placed in the more
accessible pump well at the entrance to the suction pipes.



4. The Intakes Conduit

A shore intake may also be the supply well for the suction pipe leading to the pumps.
Intakes located long distances from the pumps usually deliver their water to the pump
well at the shore end by gravity. This necessitates a large pipe or conduit so that
velocities will be low but not low enough to allow sedimentation. The conduit may
be a submerged pipe or a tunnel. Tunnels are expensive but less likely to be damaged
than are pipes. A submerged pipe should be protected by burying it in a trench or by
surrounding it with rock or holding it in place with piling.

3- Intake Structure parts

1. Intake structure.
2. Intake conduits.
3. Raw water lift pump station.

4. Transmission lines.

4- Purpose of intake structure

1. Collect the water from the source.
2. Protect the embankment sides slopes from failure.

3. Prevent clogging of intake conduits (because the intake structure consists of
screen prevent the entrance of the undesired matters).

5- Factors affecting the location of intake

1. Located on straight part of the water source (hydraulic and structural stability) to
prevent settling and scoring.

2. The site should be near the treatment plant so that the cost of convying water to
the city is less.

3. The intake must be located in the purer zone of the source to draw best quality
water from the source, thereby reducing load on the treatment plant.

4. The intake must be upstream the served city to prevent the direct pollution and

never be located at the downstream or in the vicinity of the point of wastewater
disposal.



5. The site should permit greater withdrawal of water, if more quantity is need in a
future.

6. The intake must be located at a place from where it can draw water even during
the driest period of the year, and it should remain easily accessible during floods and
should not get flooded.

6- Factors affecting the choice of intake structure type

1. Water source dimensions (width — depth) (Narrow or wide) (Shallow or deep).
2. Character of bottom.

3. Effect of currents, floods and storms upon the structure.

4. Water source pollution (on shore — on surface).

5. Navigation requirements.

6. Fluctuation in water level.

The distance between the centerline (®) of the pump and the low water level
elevation (L.W.L) not exceed S m .

7- Design of Intake
i. Intake conduit

Purpose: To transmit raw water from source to low left pump (L.L.P).
Design criteria:

1. Units should be in duplication.

2. Detention time (15—30) min.

3. The effective depth effect by L.W.L.

4. Bottom of the well is 1 m below the river bed.

5. Provide enough space inside well for repair and maintenance.

6. Clearness between check valve and the well bottom = 0.6 m to prevent the settling
inside basin which may effect on the pump performance.



7. Flow velocity through the gravity pipe is 0.6—1.5 m/sec, maximum < 2 m/s.
8. Flow velocity through wash pipe is 3 m/sec.

9. Discharge for the wash pipe= 1/3 discharge for gravity pipe.
10. Number of pipes n > 2

2
10. Friction losses hf =4/f1v
2gd

f=Mody chart
1 =30 — 50 m (for shore intake).
1 =150 — 100m (for pipe intake).

ii. Suction well (sump — wet well)

Purpose: Distribute the raw water uniformly on the total number of pumps.
Design criteria:

1. Well (Sump) should be water tight.

2. Length > 5 times the diameter of the intake conduit.

3. Length = number of pumps x (1.5 — 2.5).

4. Width=1 -3 m.

5. Depth (m) > (H.W.L — bed level) — hf + 0.5
6.t (min.)=5

\Y (m3) =Q design x t

Am3)=V/d,A=BxL

iii. Low lift pump

Purpose: It is used to raise the raw water from the source level to water level in the
first tank in water treatment plant.



Design criteria:
Qdesign = Qmax=f*Qavg.

Htotal = Hs + hf +hs
Hs = static head it is the difference between L.W.L. and the water level (W.L) in

the first tank in the water treatment plant (W.T.P) ~ 5m above land level.
=(G.L-LW.L)+5

2
hf = friction losses =hf = 4flv
2gd

Hs = secondary losses = 10 % hf

Example: 1t is required to design the collection works for a city of population 24,000
capita and average water consumption 180 1/c/d if pumps work 20 hr/d. The source
of water is narrow and navigable canal, its dimensions as shown in figure. Calculate
the intake conduit.

R.L (15.00)
(13.00)
N HW.L (12.00)
. L.W.L (11.00)
(8.00)
Solution:
Qave. = pop X consumption rate
24000 x180
— — 3
1000 x20 X60 X60 0.6 m%/s

Qdesign = Q max. monthly x 1.1
=1.5x Qave x 1.1 =1.5x0.06 x 1.1 =0.099 m3/s

Qmin =0.7 x Qave x 1.1 =0.7x 0.06 x 1.1 =0.046 m3/s

Intake conduit
Q design =AxvV (v=0.6—1.5m/s)
Take v=1m/s

A=n (m D2/4, n: pipes number

Taken=3..D=0.205m



A = Qdesign/v =0.099 / 1 =0.099 m?



Vact= Qdesign/ Aqct
~0.99/31 (0.6 /4=1.167m/s >1.5and> 0.6

When one pipe is broken
Viax <2.5m/s,n=2,

Vinax = Qa/ (n-1) m ¢* /4
=0.99/2m (0.6)* /4 =1.75 m/s >2.5 safe
At Qmin

Viin = Qmin/nn (Pz /4
=0.64/3 1 (0.6)2 /4 =0.54 m/s >0.6 unsafe

Close one pipe at the month of Quin
Vmin = Qmin/(n-l) T (.p2 /4

=0.46/2 7 (0.6)> /4 =0.81m/s <0.6 Safe
Sump
V=Q¢X T
=0.99 x5 x 60 =297m?
V=BXxLxd
d =H.W.L —bed level —hf +0.5
=12-8-0.18 +0.5=4.32m

B=1-3m take B=2m
L=297/2%4.32=34.375m
Check

Length > 5 times the diameter of the intake conduit

[=5%X 3 X 0.6=9m Safe

L.L.P
Htotal =Hs + hf +hS
Hs=(G.L-LW.L)+5=7m

4 flv?  40.008x50%(1.167)2
pf=411 (167" _).18m
2gd 2x%9.81x0.6

hs =10% hf=0.1x0.18 =0.018m
HT = 7+0.18+0.018 = 7.198m

~SAFE






Disinfection
It is the process of killing the microorganism causes disease (pathologic) that it
may contain,
Method of disinfection:
1. Physical disinfection:
a) Boiling water for 15 — 20 min b) Exposed water to sun ray.
2. Chemical method: using chemical matter such as:
a) Halogen (Br, Fl and Cl) b) Potassium permanganate (KMnO,)
c) Ozone (Os)
CHLORINATION
Chlorination is the addition of chlorine to kill the bacteria Chlorination is very
widely adopted in all developing countries for treatment of water for public

supply.

Advantages
% Cheap
< Residual for network
< Available
< Easy to store, and stored for a long time.
% Simple equipment required.
< Easy to use.
Disadvantages
% High chlorine dose may cause change in the water colure and taste.

% Chlorine reacts with organic compound that appears in water and the
results are cancer compounds.

Factors affecting efficiency of chlorination:

- Temperature directly proportional

- Ph value inversely proportional: more efficient at pH less than 7.

- Chlonne dose
Chlorine dose 0.5 — | mg/l is required to give the residual from 0.1 - 0.3
mg/l.

- Adequate mixing

- Retention penod (V2 hr)



Optimal dose of chlorine
Optimum dose depends up on:
a) Water quality (bacteria, suspended particles, elements content such
(fe), and organic matter)

b) Boundary condition (temperature and pH)
¢) Contact time
Point of chlorination

a) Prechlorination: Chlorine applied prior to the sedimentation and filtration
process. It is practiced when the water is heavily polluted and to remove taste,
odour, colour and growth of algae on treatment units. Pre-chlorination improves

coagulation and post chlorination dosage may be reduced.
b) Post Chlorination

When the chlorine is added in the water after all the treatment is known as Post
chlorination.

¢) Re-Chlorination

In long distribution systems, chlorine residual may fall tendering the water
unsafe.

Behavior of Chlorine in water

When chlorine is dissolved in water forms hypo chlorous acid and hydrochloric
acid.

Cl; + H:O — HOCl1 + HCI

After some time hydo chlorous acid further ionizes as follows
HOC] +—— H" + OCl - ~=-meeeeeeee (2)

The two prevailing species (HOCI) and (OCI -) are called free available chlorine
are responsible for the disinfection of water.

Chlorine reacts with ammonia in water to form Monchloramine, (NH:Cl),

dichloramine (NHC,) and trichloramine, (NCl;) released and their distribution
depends on the PH value of water.



Dosage of Chlorine

(A) Plain Chlorination

It is the process of addition of chlorine only when the surface water with no
other treatment is required. The amount of chlorine should be maintained in
resided chlorine of 0.2 mg/L..

(B) Super Chlorination

It is defined as administration of a dose considerably in excess of that necessary
for the adequate bacterial purification of water. About 10 to 15 mg/L is applied
with a contact time of 10 to 30 minutes.

(C) Break point Chlorination

When chlorine is applied to water containing organics, microorganisms and

ammonia the residual chlorine levels fluctuate with increase in dosage as shown.

Bl—
. Combined Free _—
residual residual

S =

.E. 6

i |

e

‘c

i)

6

| | | | |
0 2 4 6 8 10
Break * point
Chlorine dose (mg/l}

Break point chlorination:

It is refer to the amount of chlorine required to occur the minimum amount of
residual chlorine.



Contact time:
It is refer to the time required for chlorine to killing pathological
microorganisms such as bacteria.
Contact time can be obtained from Chick's low: t= — G) + log .\ri
-]
Where:
L: time; k: constant {E:Tz)
N: Number or percent of microorganisms in time t.
N,: Number or percent of microorganisms in initial time (t=0).
Example: Find the contact time required for chlonne to kill 99.9% from
microorganisms if k=0.06 sec™'.

Solution:
= = (1) 10w 2L = - (35) 1o 222 67 s

Example: determine thr preak point dosage of chlorine given the data below
which was obtained from chlorination experiment.

Dosage (mg/L) |1 |2 3 4 5 |6 7

Required Cl, (mg/L) |10.2 |045 [1.05 |2.75 [45 |5.15 [6.03

Solution:
Residual chlorine (mg/L) = dosage — required

Dosage | Required | Residual 2.0 _
| (mg/L) | (mglL) | (mglL) .
| 02 | 0.8 -/
2 045 | 1.55 < 18F
3 1.05 | 195 § -
4 2.75 1.25 ‘g 1.2}
5 45 0.5 .
6 | 515 | 085 | = il
7 603 | 095 E '
=
E ' preak point

2 3 4 5 6 7
Dosage (mg /L)

So break point chlorination obtained at dosage of 5 mg/L




5. Volume of water tank will need to hold

Large volume — ground

Small volume — elevated

Capacity= 15-20% of average daily consumption. For moderate size systems
take 30 — 40%.

Note: Several smaller storage units are better than one central site;

Smaller distribution pipes &uniform water pressure.

Components of a Storage Tank



l
Paw water mrak= l' J_ X — -
e = L L 1
Lew Lft pumps
I’ih-uT
) Sludge caks
HLF
‘1)
Collection works for surface water
Collection works consist of:
1- Intake and intake conduit.
2- Sump.

3- Low lift pumps.




It is the destabilization of colloids by addition of chemicals that neutralize the
negative charges
Kind of coagulants
1- Hydrous aluminum sulfate (Alum) Al:(S0,);.18H,O
* easy lo use
* cheap
* available
2- Ferrous sulfate Fe, (SO4);
3- Ferric sulfate  Fe (S04).7H,0O
4- Ferric chloride Fe Cl;
Polymers: it is molecule consist of a series of chemical unit held together by
covalent bond.

!ar I i - II -
Water impurities
Organic Dissolved ]-) Gasses Suspended
X
f %
Salts Microorganisms Clay or silt
A
f )} _'l Bacteria
Cation Anion
— Algae
Protozoa
Viruses

Colloidal particles: it is small particles floated or suspended in water have
small size (10 g, 1y, 0.1 )
Note: (u =1+ 1072 mm)

Methods of feedi :



1- Dry feeding: (powder or granular)
Advantages:
1- Control the added dose.
Disadvantages:
1- Needs of a good aerated place to store.
2- Arch action.
3- Non homogeneous solution.
2- Wet feeding:
Advantages:
1- Homogeneous solution.
Disadvantage:
1- It needs mechanical maintenance.
2- Construction of alum solution preparation tanks.
Factors affect the coagulation efficiency
1. pH of raw water and temperature.
2. Mixing.
3. Coagulant type.
4. Feeding method (dry — wet).
Mixing coagulant
Purpose:
Distribute the coagulant uniformly in raw water.
1- Injection the solution of the coagulant in the delivery pipe of the low lift
pump.
2- Adding the coagulant solution in a venture so that the turbulence which
occurs mixes the coagulant with water.
3- Using flash mixing tank.
Mixing method
1) static (hydraulic) mixing
- economic (not need to mechanical or electrical power)
- The concentration level of coagulant is decrease when the water nearest to

out flow because of head losses (0.5-1 m).



Hydraulic mixing in coagulation tank.

3. Mechanical mixi
Using impeller or turbine for mixing coagulant material

i il
A0 E O AR e TERT.
Ry ="-_.: sy i =
- - e 1]
T 1B e P = el
ar

CHEMICAL FEED TVF

C —--g% ;--]Imr
é___ o e s el
| PROPELLERS | ] :_""tﬁ"“ -1
| 118 RN ! S— e
. L y . J e | | e ——
P [T !
Propeller-type mechanical flash Tl._lrhine- type mechanical flash
3- Air mixing A
QOO
eReReRe
o O O O
o o o o




Design criteria:

* retention time =T = (60 - 120 ) sec

* depth=(1-3)m

* Diameter<35m

* No. of tanks > 1

« Speed of impeller = ( 100 - 300 ) R.P.M

* Volume=QdxT

» Power required = 2-5 kw for each 1 m"/min
Power input in mixing and flocculation is frequency expressed in terms of the
mean velocity G (1/T) (sec ™)

S
0= [E
Where:

G: gradient velocity
P: the power dissipated (watt, watt = %}

N.sec
m? )

v: volume to which power is applied (m’).
GT= 30000-60000

p: the absolute viscosity (



Example Design a rapid mixing unit (mechanical) for a discharge of 5 mgd.
What is the total amount of Alum if the dose is 50 mg/L.? G= 300 sec 1 T= 60
sec and p= 1,027 *107 =€

Solution

Vol. = Q* D.T., assume D.T. = | min

m2

Q=5+ 10°%L.378 L. m_ _ 18900 m®/day

1000 L
Q; = 18900 + 1.1 = 20790 m?/day
w m? day . 3
vol.= 20790 = v 1min = 1444 m

Use two units (basin)-cubic shape
Volume of one tank = 14.44/2=7.22 m’
D=V722 =1933m

P

G= |&
v
P=90000 * 7.22 *1.027 * 10°*= 667.35 watt = == 0.89 hp
Alumdose=50 22, 2005, _gm _ godZ
L m? 1000 mg m?

Total alum quantity = Q * dose
Total quantity = znmnd’% +50 Z2° = 1039500 % - 1039.5 kg/day

Use 2 cubic tank as coagulation tank as shown in figure

"[ 0.5 m free board

1.93m

b |
3 | §

1.93m



fr.-fnq'ﬂui'_fﬁr'"} ﬁ*"‘q ischare

Lxn [Sasian «vapid miXing unit (m |
-4 i:} ot JP c;? il _},ﬂf“,ﬂ ,1[' He ofose

. Lofal am

af Emjaf.whw? is The
=X A0 ta
; g - a2 f #0
:'fﬁ.ﬂfjlr ?C::fﬂ:?f;-ﬁbjj-dﬁ'&ﬁ':'ﬂ qr.w"//b f.a2d —
:
I‘::"""'Ic;r ascume L= 1§ e 7
n."i DII'... ':"_I-F!Ii_:’_‘_{_!h_l -

r""-'-'-'--
-

-5r9d g
= )3/ G 7 i ______" ) b~
= 5 goo a %‘,;.3.?3 e T

) = 02(8 M7
% & 8§ 2~

G = _Lé‘ —]‘ru:[;}q,—_.ﬁ
U= o2 gHbo St 313125 1y
assumr N =12

| 3.125
72

3

-uE L

IIJl1E CUJ:‘;"IL -ll,—ﬂﬁj"\'gu
5
W= n.J:
- :,1?

= J: |.8F v

el o



K, D dssialn e 2)ag oliei P Gl it s
L carts Pl sy
arraus b “feﬂ’"“'? = @ & cAose

= 870 ZE x5, me o) D K
x s Afmﬁrﬁ
= 145 g/




TE vecdanguiay Fank 2
ol e

]f:,a-ﬂ Aesidu Er;'itft‘q J:“,E'.f'lﬁt"-'—[:- r"'E‘:]*‘-']

*  assun ole P = L

alk g

v = A x ofe Pré
g.5¢ =A+2 = 7 = 528 s

L hapund oG

ﬁ:f_—ﬂ-il-ﬂ
A = -5 4} % W
= e Ph

2r2g= 1S iy

we ) o S ey

s
L=|lsSx|g
= 2.25 n,
e ol = 2 i,
Lk Sy

L--:'E-L‘S ey



g-f jy /& JA&ZAAJ/
ENVIRONMENT

Water Resources

Five type of water resources are commonly known and they are:
Participates

surfaces waters

Ground waters

desalinization waters

treating for disposal liquid

1.

Al

Drinking Water:

It is the water that flow in a water supply distribution net for
domestic uses net which include (houses, small local

industries, commercial uses)

Housing consumption 45%

Local industries consumptions: 18%